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Name of samples: Li-lon Cell

BEAH EETHEL

Trade mark: -

AR -

Commissioned by:
Anhui WOO-POWER Technology Co., Lid.

Commissioner address:
Nanju Industrial Park, Hangbu Town, Shucheng County,
Luan City, Anhui Province

Fi AL

il 46 A hk

IS

L EMEAZ T H RIS AR L E
Manufacturer by: Manufacturer address:
Anhui WOO-POWER Technology Co., Ltd. f::iuéﬁgll::‘f;ziZarrok\;i::engbu Town, Shucheng County,
38 S A it i
FRMA B LA R 7 ik S A S

ERME AL TR RAMR VR

Manufacturer's Contact Information

Manufacturer's Web Site

HEHRRARR: il 35 7 Y 3k«
Phone:0564-8030058 Email:ahwby@woopower.com.cn -
Type/Model shape: Cylindrical

A =M A% 18650

HapiR BER

Appearance color: Blue

Sample size

EREe Ee # & R <: D(18.33mm)*H(64.82mm)
Rated info. Cell quantity
| %= 4 & 3.2V\1500mAh\d.8Wh S E: NA
Quantity of sample: 40cells Cell model
HEHEE: 404EE B A S N/A

Limited charge voltage
Fo IR &l R E: 3.65V

Cut-off voltage
AR AR R 2.0V

Standard charge current
#R o 75 #L B jL: 300mA

Max continuous charge current

WA AT 75 R A 1500mA

Standard discharge current

AR LT 300mA

Max continuous discharge current

T A Fr B B LI 1500mA

Receiving date
HEHHE#: 2020 411 A 3 H

Sample identification
HEARR T 184408

Completing date
SR EH#:2020 4211 A 12 H

Test item: 7 items
HIRTE: 7 7

Test conclusion:
e H b

The Li-lon Cell submitted by Anhui WOO-POWER Technology Co., Lid. are tes N g
Sixth Revised Edition Amendment 1 of the Recommendations on the Transport of i&tige
Criteria (ST/SG/AC. 10/11/Rev.6/Amend.1/Section38.3). The test results comply Wi

standard.

SR HE R ER AR S B HEE TR, B (AT AR S ki a

1% 38.3 WatfTae M, MRERF SAREEXER,

&
Sels
..

it ¥ \Approved by # 4% \Reviewed by ’ = #r\Tested by
BRI AN ﬁ { I H TN\ %1& @" 3 AR\ Sy
Technology Supervisor = Project Engineer Test Engineer
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Description and illustration of the sample:

GRS R
Test item Sample No. State Remark
I35 E G R KA & E
1#~5# at first cycle in fully charged states;
o EE—MEFE L T Cell
o Bti~10# after 25 cycles ending in fully charged states; peS
EF_tTENMEA T2 RE,;
11#~15# at first cycle at 50% of the design rated capacity;
E%"/I\f}g%ﬁi% 50%#‘7%@%/@%, Cell
T.6 after 25 cycles ending in fully charged at 50% of the "
16#~20# design rated capacity; -
EF T AANEH T E S0%M B E L E;
. / / N/A
at first cycle in fully discharged states;
21#~30# ,
T8 B — MBI A Cell
’ 31#~40# after 25 cycles ending in fully discharged states; EE NN
ERF-_TENMEAR T2,

Description of the sampling procedure:
BUBF A2 P I VLA
N/A

Description of report revision :

W& BT B35 -

Remarks:

%

The Li-lon Cell submitted by Anhui WOO-POWER Technology Co., Ltd. are single cell.
HEBAFEREARLAAFTENER TEEEEHE,
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Photos of Cell\& %5 & B
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38.3.4 Procedure/Ml| & % % =
Test 1: Altitude simulation/flliX 1: & £ # )
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hour
at ambient temperature (205C) .
e X AR IR JE 0 2046°C, KRJEH AR AT 11.6kpa BFFE T A T F 6 /NS
Requirement/A7 & & 5k ;
1.Cells and batteries Mass loss limit: <0.2% .
P
i U E 15<0.2%.
38.3.4.1
2.0Open circuit voltage not less than 90%, The requirement relating to voltage is not
applicable to test cells and batteries at full discharged states.
R 5 AT o JE N AR T IR T AT B HL R B 90 % M B SR N TE R T T 4 AR 5T R B L
o,
3.No leakage, no venting, no disassembly, no rupture and no fire.
B (B MARRE. THR. TRE. THRRURTEKARNR £.
Result
PR R
Before test After Test
Sa,\Tc]) RS IR A MR 5 Mass loss Residual OCV rl-ifjtlt
BB Mass Voltage Mass Voltage JE H K (%) Pl 4 ¥R (%) Bk 2
HiERE (9) Fr ¥ B JE(V) # & 72 (9) I B e JE (V)
1# 43.496 3.512 43.496 3.510 0.00 99.94 P
2# 43.499 3.516 43.499 3.514 0.00 99.94 P
3# 43.492 3.512 43.492 3.510 0.00 99.94 P
4# 43.497 3.514 43.497 3.512 0.00 99.94 P
5# 43.495 3.512 43.495 3.510 0.00 99.94 P
6# 43.498 3.511 43.498 3.509 0.00 99.94 P
T# 43.494 3.514 43.494 3.512 0.00 99.94 P
8# 43.496 3.516 43.496 3.514 0.00 99.94 P
o# 43.493 3.517 43.493 3.515 0.00 99.94 P
10# 43.498 3.514 43.498 3.512 0.00 99.94 P

Other supplements :

HEtA: WRERPREAZZMATE B

Test result "P" decides that the test item passes.
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38.3.4 Procedure/#| i # & B
Test 2: Thermal test/J3X 2: 38 J& iR
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C,
The maximum time interval between test temperature extremes in 30 minutes, This
procedure is to be repeated until 10 total cycles are complete, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20£5°C).
K S BRI E A 72482 C A TIEFER DT 6 MINEE, AE, EIRE-40£2CHEHT
EHERDTF 6 ANEE, AANREEERRKY 30min EERFELASRER 10K, 45,
¥ HAFEIRE N 2025 CH A T E 24 AN/NET,
P
Requirement/#r & & 5K :
38.3.4.2 . =
1.Cells and batteries Mass loss limit: <0.2% .
i il & $15<0.2%.
2.0pen circuit voltage not less than 90%, The requirement relating to voltage is not
applicable to test cells and batteries at full discharged states.
R I8 JE IT B o B R AR TR 30 B T R B 90 %, M BE SR 136 B T 5E 4 T LY B
e,
3.No leakage, no venting, no disassembly, no rupture and no fire.
B& (BB NLRE. LHA. TRE. THHEURTEKIARNL £,
Result
JWRER
Before test After Test
Sa,\Tc]) ple BT Wi E Mass loss Residual OCV rlzﬁtlt
B Mass Voltage Mass Voltage JAE k(%) T 4 HLJE (%) Wik B
#ERE (9) I - #E (V) & L E () Fr & ELE (V)
1# 43.496 3.510 43.493 3.500 0.01 99.72 P
2# 43.499 3.514 43.496 3.503 0.01 99.69 P
3# 43.492 3.510 43.489 3.500 0.01 99.72 P
4# 43.497 3.512 43.494 3.501 0.01 99.69 P
5# 43.495 3.510 43.492 3.500 0.01 99.72 P
6# 43.498 3.509 43.495 3.498 0.01 99.69 P
T# 43.494 3.512 43.491 3.501 0.01 99.69 P
8# 43.496 3.514 43.493 3.503 0.01 99.69 P
o# 43.493 3.515 43.490 3.504 0.01 99.69 P
10# 43.498 3.512 43.495 3.501 0.01 99.69 P

Other supplements : Test result "P" decides that the test item passes.

A WAL R P REA R ZNKATE &t
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38.3.4 Procedure/#| i # & B
Test 3: Vibration/Jlli& 3: &3
Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration, The vibration shall
be a sinusoidal wave form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7
Hz traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of the cell.
Vet e FEN TR ERAEMEE L, AETERS. RAUEZHEPR, ML T7THzZ #
M E 200Hz, #4EFRD EE THZ A —MER, —MEFXFLE 16 o a N HEM. F40 8
KA =ANEHEER G W LB 128, 3 M/NE. b
38.3.4.3 Requirement/Ax /& & 3K :
1.Cells and batteries Mass loss limit: <0.2%.
i L E $15<0.2%.
2.0pen circuit voltage not less than 90%, The requirement relating to voltage is not
applicable to test cells and batteries at full discharged states.
B o IR 5 T R N R TR B BT T B o R B9 90 %, Mk BE K 118 A T 5T 4 5T LB EL
e,
3.No leakage, no venting, no disassembly, no rupture and no fire.
B (B MARE. THR. TRE. THRRURTEKARNR £,
Result
JWRER
Before test After Test
Saﬁ; ple MU AT Wik /5 Mass loss Residual OCV rl-gitlt
R Mass Voltage Mass Voltage FEHRK(%) | F4EE%) Bk 2
#RE (g) T B 1, JE (V) # 8 7L E (9) Fr# B JE(V)
1# 43.493 3.500 43.490 3.498 0.01 99.94 P
2# 43.496 3.503 43.493 3.501 0.01 99.94 P
3# 43.489 3.500 43.486 3.498 0.01 99.94 P
4# 43.494 3.501 43.491 3.499 0.01 99.94 P
5# 43.492 3.500 43.489 3.498 0.01 99.94 P
6# 43.495 3.498 43.492 3.496 0.01 99.94 P
T# 43.491 3.501 43.488 3.499 0.01 99.94 P
8# 43.493 3.503 43.490 3.501 0.01 99.94 P
o# 43.490 3.504 43.487 3.502 0.01 99.94 P
10# 43.495 3.501 43.492 3.499 0.01 99.94 P

Other supplements : Test result "P" decides that the test item passes.
R g WRERPREHAZZMATEFEL.
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38.3.4 Procedure/JliX 3 B B
Test 4: Shock/WiX 4: ¥
Test cells and batteries shall be secured to the testing machine, and each shall be subjected
to a half-sine shock of peak acceleration of 150gn (or Acceleration(gn)= e , Which is
smaller) and pulse duration of 6 milliseconds, large cells and large batteries shall be
subjected to a half-sine of peak acceleration of 50gn (or Acceleration(gn)= (=] , Which is
smaller) and pulse duration of 11 milliseconds. Each cell or battery shall be subjected to
three shocks in the positive direction followed by three shocks in the negative direction of
three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.
UREWEREZEEN SR G E 2 MEAF LT 4 & B E b LI E % 150gn
(R V) M) o Eos o B, bR 6 BH, A B A R A
saagg | PERFAMER 500 (=) s BME) ook SR 11 BB E ERH A . P
D BN MBI MANE =N EHEENERER T UNEFMEX Z R E, BEEERTHE
ZZRmE, BREEZ 18 kA E.
Requirement/#7 / Z 5K ;
1.Cells and batteries Mass loss limit: <0.2%.
H i i 8 $1£<0.2%.
2.0pen circuit voltage not less than 90%, The requirement relating to voltage is not
applicable to test cells and batteries at full discharged states.
#gﬁ%é%%%&ﬁ%%%ﬁ%ﬁ%%%&%%%%%*Kﬁm%%éﬁ%%%%w
e,
3.No leakage, no venting, no disassembly, no rupture and no fire.
Ha (M) NERE. THA. TRE, TRRURLTEKAZH L £.
Result/#ll i £ &
Before test After Test
Sa[\Tc], ol MR W e Mass loss | Residual OCV r.cle-gztlt
B Mass Voltage Mass Voltage REFK(%) | F&EE%) WA 2
HEHFE (9) IF ¥ B E (V) & L E () IF ¥ 2 JE (V)
1# 43.490 3.498 43.490 3.496 0.00 99.94 P
2# 43.493 3.501 43.493 3.499 0.00 99.94 P
3# 43.486 3.498 43.486 3.496 0.00 99.94 P
4# 43.491 3.499 43.491 3.497 0.00 99.94 P
5# 43.489 3.498 43.489 3.496 0.00 99.94 P
6# 43.492 3.496 43.492 3.494 0.00 99.94 P
T# 43.488 3.499 43.488 3.497 0.00 99.94 P
8# 43.490 3.501 43.490 3.499 0.00 99.94 P
O# 43.487 3.502 43.487 3.500 0.00 99.94 P
10# 43.492 3.499 43.492 3.497 0.00 99.94 P

Other supplements : Test result "P" decides that the test item passes.
R g WRERPREHAZZMATEFEL.
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38.3.4 Procedure/#| i # & B
Test 5: External short circuit/fi& 5: s ¥ &%
The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 57+4°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1 ohm at 57+4°C, This short circuit
condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, the cell or battery must be observed for a further six hour for the test
to be concluded.
RFRRIFIRER A 57+4C, UEE SR EMERIIRIBE LT 57+4°C, A5, EIE p
38.3.4.5 ET, $EEGEANT 01 RN EABEE, Sl REMNREEKREE 5744 C2 5
% FHEHEA N L, MEEHE MLt —FAE 6 NN R TER
Requirement/#7 /& 3K :
1.Cells and batteries meet this requirement if their external temperature does not exceed
170°C;
o, B R Y A1 SRR A B i 170°C
2. No disassembly, no rupture and no fire during the test and within six hours after this test.
I )G 6 N A TR, THE. TRK.
Result
JWRER
Sample Max External Temp Test
No. o i result
P S iR E R & i E(C) Tk 4 2
1# 134.7 P
2# 112.6 P
3# 117.8 P
4# 112.6 P
5# 113.6 P
6# 115.2 P
T# 114.9 P
8# 116.7 P
o# 113.4 P
10# 115.2 P

Other supplements : Test result "P" decides that the test item passes.
R g WRERPREHAZZMATEEL.
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38.3.4 Procedure/Jl|i& 3 B _

Test 6: Crush\Impact/
WK 6: HFEREA)
H(EH)

Crush
E
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be

gradual with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;
(b) The voltage of the cell drops by at least 100 mV;
(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or
the cell is deformed by at least 50% of its original thickness, the pressure shall be released.

R R S ERA T EE G E, FEES B UL 1.5cm/s H#EE 18 18 i
17, HE| TE=AN®FZ —k 5 41k

(@)fEFl #7135 % 13kN+0.78KkN;

(b)F s L E [ F b i %] 100mV;

(C)EMEEF A LR E T ZE D 50%.

— BB ZAES, BEESRL 100 mV S B S LM AT 50%, &N ZER.
Impact

#E

38.3.4.6 (applicable to cylindrical cells not less than 18mm in diameter) P

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm *
0.1 mm diameter, at least 6 cm long, or the longest dimension of the cell, whichever is
greater, Type 316 stainless steel bar is to be placed across the centre of the sample. A 9.1
kg + 0.1 kg mass is to be dropped from a height of 61 £ 2.5 cm at the intersection of the bar
and sample in a controlled manner using a near frictionless, vertical sliding track or channel
with minimal drag on the falling mass. The vertical track or channel used to guide the falling
mass shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1 mm diameter curved surface
lying across the centre of the test sample. Each sample is to be subjected to only a single
impact.
Cells and component cells meet this requirement if their external temperature does not
exceed 170°C and there is no disassembly and no fire during the test and within six hours
after this test.
(ERTEESNT 18 ZXWEAER &t ) K e ST e & P AE— A FE L, E) %
THTFMRETE, ¥—HZK 15.8mm £ 0.1 mm # 316 B T HMEE KR F OLE,
KRG, B—FEH 9.1kgx0.1kg WA 6122.5 cm B Z % M & . B & E#HTREA,
HONRIBEN BT 170C. BiIRBRERE 6 MINBTZ N, Hom LA, TRERXKIAZL 4.
Requirements/#7# Z 5K :
1.Cells and component cells meet this requirement if their external temperature does not

exceed 1707C;

WA TR E N A 2T 170C;
2. No disassembly, no fire during the test and within six hours after this test.

I )G 6 N A AR, TR K,
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Result
PR R
Sample No. OCYV prior to test Max External Temp Test result
E R RBWEE (V) ¥ R H W = 3 & (C) R R

11# 3.257 115.6 P
12# 3.234 113.4 P
13# 3.254 112.8 P
14# 3.271 116.9 P
15# 3.256 115.6 P
16# 3.241 112.3 P
17# 3.258 116.7 P
18# 3.229 1134 P
19# 3.273 112.6 P
20# 3.264 1154 P

Other supplements :

b7 WAL R P REA R ZNRATE &t

Test result "P" decides that the test item passes.
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38.3.4 Procedure/#l|i& % % _

Test 7: Overcharge/J|i% 7: X E K&

When the manufacturer’s recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the or
22V, whichever is less. When the manufacturer’s recommended charge voltage is more
than 18V, the charging voltage of the test shall be 1.2 times maximum charge voltage. The
charging current is 2 times of the maximum charging current recommended by the
manufacturer.

38.3.4.7 IR R s E A 18V, AN RN R E A R TR SR RAR |
BEEREE 22V, BREFE F, R REFNAEBELT 18V, AEBEENZN 1.2
B ARERAREEE. RRERA ZEFNRATEER 2 .

Requirements/#7 / Z 5k
No disassembly and no fire during the test and within seven days after the test.

REHFEEARFMRARET RN, NAMEMTIRKIAZL £.

Result
WAL R
Other supplements: Test result "N/A" decides that the test item is not applicable.

HEMA A WK R NIAR E & .
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38.3.4 Procedure/Jl iR # B —
Test 8: Forced discharge/#llix 8: & 5 &,
Each cell shall be forced discharged at ambient temperature by connecting it in series with
a 12V D.C power supply at an initial current equal to the maximum discharge current
specified the manufacturer The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the test cell, Each cell shall
be forced discharged for a time interval(in hours) equal to its rated capacity divided by the
initial test current(in ampere). P
SE g F 20:5CHFTERET, HEARGERE 12V HEREE LA TBAKE, LEKEE
R G A B AT 4 B A T 3 R B ORI, K I O AU A E TR LAAT 4G LT
Requirements/#7 # % 5 :
No disassembly and no fire during the test and within seven days after the test.
REERERRFRRRET7 AN, NABEEFALTEKIARK £.
Result
WiRER
Sample No. OCYV prior to test Testresult | Sample No. OCYV prior to test Test result
BEHE RBHEE (VD WRER | HEHS RBHEE (VD Wik 2
21# 2.744 P 31# 2.754 P
22# 2.728 P 32# 2.721 P
23# 2,734 P 33# 2,734 P
24# 2.729 P 34# 2.711 P
25# 2.754 P 35# 2.751 P
26# 2.726 P 36# 2.726 P
27# 2.717 P 37# 2.731 P
28# 2.725 P 38# 2.741 P
20# 2.734 P 39# 2.752 P
30# 2.722 P 40# 2.741 P

Other supplements : Test result "P" decides that the test item passes.

a7 WRERPRRAZZMATE AR
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STATEMENTS
= H

1. The test report is invalid without the official stamp of Tiansu.
A T U A BN TR

2. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
Tiansu.

AEARBREFEERERE, TRASHEFARE

3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

ARETHAEAN, FEARERALELTH.

4. The test report is invalid if altered.

ARERETL A

5. Objections to the test report must be submitted to Tiansu within 15 days.
MR EER RN, ETHEREZBRTERA RGN EAMREY.

6. The test report is valid for the tested samples only.

ARERGRAHEET L.



